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7.5.3 Antenna 3b In-Band Emission Measurements – SP 
 
 

 
Table 7-60. In-Band Emission Measurements Antenna 3b 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 3b

In-Band Emission

5955 1 a 54 Pass

6175 45 a 54 Pass

6415 93 a 54 Pass

5955 1 ax (20MHz) 49/51.6 (MCS4) Pass

6175 45 ax (20MHz) 135/143.4 (MCS11) Pass

6415 93 ax (20MHz) 135/143.4 (MCS11) Pass

5965 3 ax (40MHz) 271/286.8 (MCS11) Pass

6165 43 ax (40MHz) 271/286.8 (MCS11) Pass

6405 91 ax (40MHz) 49/51.6 (MCS2) Pass

5985 7 ax (80MHz) 102/108.1 (MCS2) Pass

6145 39 ax (80MHz) 567/600.5 (MCS11) Pass

6385 87 ax (80MHz) 204/216.2 (MCS4) Pass

6025 15 ax (160MHz) 367.5/432.4 (MCS4) Pass

6181 47 ax (160MHz) 367.5/432.4 (MCS4) Pass

6345 79 ax (160MHz) 367.5/432.4 (MCS4) Pass

6435 97 a 54 Pass

6475 105 a 12 Pass

6515 113 a 24 Pass

6435 97 ax (20MHz) 135/143.4 (MCS11) Pass

6475 105 ax (20MHz) 135/143.4 (MCS11) Pass

6515 113 ax (20MHz) 135/143.4 (MCS11) Pass

6445 99 ax (40MHz) 98/103.2 (MCS4) Pass

6485 107 ax (40MHz) 98/103.2 (MCS4) Pass

6525 115 ax (40MHz) 271/286.8 (MCS11) Pass

6465 103 ax (80MHz) 204/216.2 (MCS4) Pass

6505 111 ax (160MHz) 1020.8/1201 (MCS11) Pass

6535 117 a 54 Pass

6695 149 a 54 Pass

6875 181 a 24 Pass

6535 117 ax (20MHz) 135/143.4 (MCS11) Pass

6695 149 ax (20MHz) 135/143.4 (MCS11) Pass

6875 181 ax (20MHz) 135/143.4 (MCS11) Pass

6565 123 ax (40MHz) 98/103.2 (MCS4) Pass

6725 155 ax (40MHz) 271/286.8 (MCS11) Pass

6845 179 ax (40MHz) 271/286.8 (MCS11) Pass

6545 135 ax (80MHz) 567/600.5 (MCS11) Pass

6705 151 ax (80MHz) 567/600.5 (MCS11) Pass

6865 167 ax (80MHz) 567/600.5 (MCS11) Pass

6665 143 ax (160MHz) 367.5/432.4 (MCS4) Pass
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Plot 7-316. In-Band Emission Plot Antenna 3b (20MHz 802.11a 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-317. In-Band Emission Plot Antenna 3b (20MHz 802.11ax 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-318. In-Band Emission Plot Antenna 3b (40MHz 802.11ax 

(UNII Band 5) – Ch. 43) 

 
Plot 7-319. In-Band Emission Plot Antenna 3b (80MHz 802.11ax 

(UNII Band 5) – Ch. 39) 
 

 
Plot 7-320. In-Band Emission Plot Antenna 3b (160MHz 802.11ax 

(UNII Band 5) – Ch. 47) 
 

 
Plot 7-321. In-Band Emission Plot Antenna 3b (20MHz 802.11a 

(UNII Band 6) – Ch. 105) 



 

FCC ID: BCGA3269 

IC: 579C-A3269  

MEASUREMENT REPORT  
(CERTIFICATION) 

 
Approved by: 

Technical Manager 

Test Report S/N: Test Dates: EUT Type:  
Page 130 of 264 

1C2410210075-23.BCG 10/25/2024 - 1/2/2025 Tablet Device 

 V 10.6 10/27/2023 
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without 
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact 
ct.info@element.com. 

 
Plot 7-322. In-Band Emission Plot Antenna 3b (20MHz 802.11ax 

(UNII Band 6) – Ch. 105) 
 

 
Plot 7-323. In-Band Emission Plot Antenna 3b (40MHz 802.11ax 

(UNII Band 6) – Ch. 107) 
 

 
Plot 7-324. In-Band Emission Plot Antenna 3b (80MHz 802.11ax 

(UNII Band 6) – Ch. 103) 
 

 
Plot 7-325. In-Band Emission Plot Antenna 3b (160MHz 802.11ax 

(UNII Band 6) – Ch. 111) 
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Plot 7-326. In-Band Emission Plot Antenna 3b (20MHz 802.11a 

(UNII Band 7) – Ch. 149) 
 

 
Plot 7-327. In-Band Emission Plot Antenna 3b (20MHz 802.11ax 

(UNII Band 7) – Ch. 149) 
 

 
Plot 7-328. In-Band Emission Plot Antenna 3b (40MHz 802.11ax 

(UNII Band 7) – Ch. 155) 

 

 
Plot 7-329. In-Band Emission Plot Antenna 3b (80MHz 802.11ax 

(UNII Band 7) – Ch. 151) 
 

 
Plot 7-330. In-Band Emission Plot Antenna 3b (160MHz 802.11ax 

(UNII Band 7) – Ch. 143) 
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7.5.4 Antenna 3b In-Band Emission Measurements – LPI 
 

 
Table 7-61. In-Band Emission Measurements Antenna 3b 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 3b

In-Band Emission

5955 1 a 24 Pass

6175 45 a 54 Pass

6415 93 a 12 Pass

5955 1 ax (20MHz) 24/25.8 (MCS2) Pass

6175 45 ax (20MHz) 49/51.6 (MCS4) Pass

6415 93 ax (20MHz) 49/51.6 (MCS4) Pass

5965 3 ax (40MHz) 98/103.2 (MCS4) Pass

6165 43 ax (40MHz) 98/103.2 (MCS4) Pass

6405 91 ax (40MHz) 49/51.6 (MCS2) Pass

5985 7 ax (80MHz) 567/600.5 (MCS11) Pass

6145 39 ax (80MHz) 204/216.2 (MCS4) Pass

6385 87 ax (80MHz) 204/216.2 (MCS4) Pass

6025 15 ax (160MHz) 367.5/432.4 (MCS4) Pass

6185 47 ax (160MHz) 367.5/432.4 (MCS4) Pass

6345 79 ax (160MHz) 367.5/432.4 (MCS4) Pass

6435 97 a 24 Pass

6475 105 a 12 Pass

6515 113 a 12 Pass

6435 97 ax (20MHz) 49/51.6 (MCS4) Pass

6475 105 ax (20MHz) 49/51.6 (MCS4) Pass

6515 113 ax (20MHz) 24/25.8 (MCS2) Pass

6445 99 ax (40MHz) 98/103.2 (MCS4) Pass

6485 107 ax (40MHz) 24 Pass

6525 115 ax (40MHz) 24/25.8 (MCS2) Pass

6465 103 ax (80MHz) 204/216.2 (MCS4) Pass

6505 111 ax (160MHz) 102/108.1 (MCS2) Pass

6535 117 a 54 Pass

6695 149 a 24 Pass

6875 185 a 54 Pass

6535 117 ax (20MHz) 49/51.6 (MCS4) Pass

6695 149 ax (20MHz) 49/51.6 (MCS4) Pass

6875 185 ax (20MHz) 24/25.8 (MCS2) Pass

6565 123 ax (40MHz) 49/51.6 (MCS2) Pass

6725 155 ax (40MHz) 271/286.8 (MCS11) Pass

6845 179 ax (40MHz) 271/286.8 (MCS11) Pass

6545 119 ax (80MHz) 567/600.5 (MCS11) Pass

6705 151 ax (80MHz) 567/600.5 (MCS11) Pass

6865 183 ax (80MHz) 567/600.5 (MCS11) Pass

6665 143 ax (160MHz) 367.5/432.4 (MCS4) Pass

6825 175 ax (160MHz) 367.5/432.4 (MCS4) Pass

6895 189 a 24 Pass

6995 209 a 24 Pass

7115 233 a 24 Pass

6895 189 ax (20MHz) 135/143.4 (MCS11) Pass

6995 209 ax (20MHz) 135/143.4 (MCS11) Pass

7115 233 ax (20MHz) 135/143.4 (MCS11) Pass

6885 187 ax (40MHz) 49/51.6 (MCS2) Pass

7005 211 ax (40MHz) 98/103.2 (MCS4) Pass

7085 227 ax (40MHz) 271/286.8 (MCS11) Pass

6945 199 ax (80MHz) 204/216.2 (MCS4) Pass

7025 215 ax (80MHz) 102/108.1 (MCS2) Pass

6985 207 ax (160MHz) 1020.8/1201 (MCS11) Pass
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Plot 7-331. In-Band Emission Plot Antenna 3b (20MHz 802.11a 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-332. In-Band Emission Plot Antenna 3b (20MHz 802.11ax 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-333. In-Band Emission Plot Antenna 3b (40MHz 802.11ax 

(UNII Band 5) – Ch. 43) 
 

 
Plot 7-334. In-Band Emission Plot Antenna 3b (80MHz 802.11ax 

(UNII Band 5) – Ch. 39) 
 

 
Plot 7-335. In-Band Emission Plot Antenna 3b (160MHz 802.11ax 

(UNII Band 5) – Ch. 47) 
 

 
Plot 7-336. In-Band Emission Plot Antenna 3b (20MHz 802.11a 

(UNII Band 6) – Ch. 105) 
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Plot 7-337. In-Band Emission Plot Antenna 3b (20MHz 802.11ax 

(UNII Band 6) – Ch. 105) 
 

 
Plot 7-338. In-Band Emission Plot Antenna 3b (40MHz 802.11ax 

(UNII Band 6) – Ch. 107) 
 

 
Plot 7-339. In-Band Emission Plot Antenna 3b (80MHz 802.11ax 

(UNII Band 6) – Ch. 103) 
 

 
Plot 7-340. In-Band Emission Plot Antenna 3b (160MHz 802.11ax 

(UNII Band 6) – Ch. 111) 
 

 
Plot 7-341. In-Band Emission Plot Antenna 3b (20MHz 802.11a 

(UNII Band 7) – Ch. 149) 
 

 
Plot 7-342. In-Band Emission Plot Antenna 3b (20MHz 802.11ax 

(UNII Band 7) – Ch. 149) 
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Plot 7-343. In-Band Emission Plot Antenna 3b (40MHz 802.11ax 

(UNII Band 7) – Ch. 155) 
 

 
Plot 7-344. In-Band Emission Plot Antenna 3b (80MHz 802.11ax 

(UNII Band 7) – Ch. 151) 
 

 
Plot 7-345. In-Band Emission Plot Antenna 3b (160MHz 802.11ax 

(UNII Band 7) – Ch. 143) 
 

 
Plot 7-346. In-Band Emission Plot Antenna 3b (20MHz 802.11a 

(UNII Band 8) – Ch. 209) 
 

 
Plot 7-347. In-Band Emission Plot Antenna 3b (20MHz 802.11ax 

(UNII Band 8) – Ch. 209) 
 

 
Plot 7-348. In-Band Emission Plot Antenna 3b (40MHz 802.11ax 

(UNII Band 8) – Ch. 211) 
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Plot 7-349. In-Band Emission Plot Antenna 3b (80MHz 802.11ax 

(UNII Band 8) – Ch. 199) 
 

 
Plot 7-350. In-Band Emission Plot Antenna 3b (160MHz 802.11ax 

(UNII Band 8) – Ch. 207) 
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7.5.5 Antenna 1b In-Band Emission Measurements – SP 
 

 
Table 7-62. In-Band Emission Measurements Antenna 1b 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 1b

In-Band Emission

5955 1 a 24 Pass

6175 45 a 54 Pass

6415 93 a 54 Pass

5955 1 ax (20MHz) 49/51.6 (MCS4) Pass

6175 45 ax (20MHz) 135/143.4 (MCS11) Pass

6415 93 ax (20MHz) 135/143.4 (MCS11) Pass

5965 3 ax (40MHz) 98/103.2 (MCS4) Pass

6165 43 ax (40MHz) 98/103.2 (MCS4) Pass

6405 91 ax (40MHz) 49/51.6 (MCS2) Pass

5985 7 ax (80MHz) 204/216.2 (MCS4) Pass

6145 39 ax (80MHz) 567/600.5 (MCS11) Pass

6385 87 ax (80MHz) 567/600.5 (MCS11) Pass

6025 15 ax (160MHz) 367.5/432.4 (MCS4) Pass

6181 47 ax (160MHz) 1020.8/1201 (MCS11) Pass

6345 79 ax (160MHz) 1020.8/1201 (MCS11) Pass

6435 97 a 12 Pass

6475 105 a 54 Pass

6515 113 a 12 Pass

6435 97 ax (20MHz) 24/25.8 (MCS2) Pass

6475 105 ax (20MHz) 49/51.6 (MCS4) Pass

6515 113 ax (20MHz) 49/51.6 (MCS4) Pass

6445 99 ax (40MHz) 271/286.8 (MCS11) Pass

6485 107 ax (40MHz) 98/103.2 (MCS4) Pass

6525 115 ax (40MHz) 271/286.8 (MCS11) Pass

6465 103 ax (80MHz) 204/216.2 (MCS4) Pass

6505 111 ax (160MHz) 1020.8/1201 (MCS11) Pass

6535 117 a 24 Pass

6695 149 a 12 Pass

6875 181 a 54 Pass

6535 117 ax (20MHz) 49/51.6 (MCS4) Pass

6695 149 ax (20MHz) 135/143.4 (MCS11) Pass

6875 181 ax (20MHz) 135/143.4 (MCS11) Pass

6565 123 ax (40MHz) 98/103.2 (MCS4) Pass

6725 155 ax (40MHz) 49/51.6 (MCS2) Pass

6845 179 ax (40MHz) 271/286.8 (MCS11) Pass

6545 135 ax (80MHz) 567/600.5 (MCS11) Pass

6705 151 ax (80MHz) 567/600.5 (MCS11) Pass

6865 167 ax (80MHz) 204/216.2 (MCS4) Pass

6665 143 ax (160MHz) 1020.8/1201 (MCS11) Pass
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Plot 7-351. In-Band Emission Plot Antenna 1b (20MHz 802.11a 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-352. In-Band Emission Plot Antenna 1b (20MHz 802.11ax 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-353. In-Band Emission Plot Antenna 1b (40MHz 802.11ax 

(UNII Band 5) – Ch. 43) 

 
Plot 7-354. In-Band Emission Plot Antenna 1b (80MHz 802.11ax 

(UNII Band 5) – Ch. 39) 
 

 
Plot 7-355. In-Band Emission Plot Antenna 1b (160MHz 802.11ax 

(UNII Band 5) – Ch. 47) 
 

 
Plot 7-356. In-Band Emission Plot Antenna 1b (20MHz 802.11a 

(UNII Band 6) – Ch. 105) 
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Plot 7-357. In-Band Emission Plot Antenna 1b (20MHz 802.11ax 

(UNII Band 6) – Ch. 105) 
 

 
Plot 7-358. In-Band Emission Plot Antenna 1b (40MHz 802.11ax 

(UNII Band 6) – Ch. 107) 
 

 
Plot 7-359. In-Band Emission Plot Antenna 1b (80MHz 802.11ax 

(UNII Band 6) – Ch. 103) 
 

 
Plot 7-360. In-Band Emission Plot Antenna 1b (160MHz 802.11ax 

(UNII Band 6) – Ch. 111) 
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Plot 7-361. In-Band Emission Plot Antenna 1b (20MHz 802.11a 

(UNII Band 7) – Ch. 149) 
 

 
Plot 7-362. In-Band Emission Plot Antenna 1b (20MHz 802.11ax 

(UNII Band 7) – Ch. 149) 
 

 
Plot 7-363. In-Band Emission Plot Antenna 1b (40MHz 802.11ax 

(UNII Band 7) – Ch. 155) 

 

 
Plot 7-364. In-Band Emission Plot Antenna 1b (80MHz 802.11ax 

(UNII Band 7) – Ch. 151) 
 

 
Plot 7-365. In-Band Emission Plot Antenna 1b (160MHz 802.11ax 

(UNII Band 7) – Ch. 143) 
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7.5.6 Antenna 1b In-Band Emission Measurements – LPI 
 

 
Table 7-63. In-Band Emission Measurements Antenna 1b 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 1b

In-Band Emission

5955 1 a 54 Pass

6175 45 a 24 Pass

6415 93 a 54 Pass

5955 1 ax (20MHz) 135/143.4 (MCS11) Pass

6175 45 ax (20MHz) 135/143.4 (MCS11) Pass

6415 93 ax (20MHz) 24/25.8 (MCS2) Pass

5965 3 ax (40MHz) 98/103.2 (MCS4) Pass

6165 43 ax (40MHz) 271/286.8 (MCS11) Pass

6405 91 ax (40MHz) 271/286.8 (MCS11) Pass

5985 7 ax (80MHz) 204/216.2 (MCS4) Pass

6145 39 ax (80MHz) 102/108.1 (MCS2) Pass

6385 87 ax (80MHz) 102/108.1 (MCS2) Pass

6025 15 ax (160MHz) 367.5/432.4 (MCS4) Pass

6185 47 ax (160MHz) 1020.8/1201 (MCS11) Pass

6345 79 ax (160MHz) 1020.8/1201 (MCS11) Pass

6435 97 a 12 Pass

6475 105 a 49/51.6 (MCS2) Pass

6515 113 a 54 Pass

6435 97 ax (20MHz) 24/25.8 (MCS2) Pass

6475 105 ax (20MHz) 135/143.4 (MCS11) Pass

6515 113 ax (20MHz) 98/103.2 (MCS4) Pass

6445 99 ax (40MHz) 98/103.2 (MCS4) Pass

6485 107 ax (40MHz) 271/286.8 (MCS11) Pass

6525 115 ax (40MHz) 271/286.8 (MCS11) Pass

6465 103 ax (80MHz) 567/600.5 (MCS11) Pass

6505 111 ax (160MHz) 367.5/432.4 (MCS4) Pass

6535 117 a 12 Pass

6695 149 a 54 Pass

6875 185 a 54 Pass

6535 117 ax (20MHz) 24/25.8 (MCS2) Pass

6695 149 ax (20MHz) 135/143.4 (MCS11) Pass

6875 185 ax (20MHz) 49/51.6 (MCS4) Pass

6565 123 ax (40MHz) 271/286.8 (MCS11) Pass

6725 155 ax (40MHz) 271/286.8 (MCS11) Pass

6845 179 ax (40MHz) 271/286.8 (MCS11) Pass

6545 119 ax (80MHz) 567/600.5 (MCS11) Pass

6705 151 ax (80MHz) 24/25.8 (MCS2) Pass

6865 183 ax (80MHz) 204/216.2 (MCS4) Pass

6665 143 ax (160MHz) 1020.8/1201 (MCS11) Pass

6825 175 ax (160MHz) 367.5/432.4 (MCS4) Pass

6895 189 a 54 Pass

6995 209 a 54 Pass

7115 233 a 54 Pass

6895 189 ax (20MHz) 12 Pass

6995 209 ax (20MHz) 135/143.4 (MCS11) Pass

7115 233 ax (20MHz) 49/51.6 (MCS4) Pass

6885 187 ax (40MHz) 98/103.2 (MCS4) Pass

7005 211 ax (40MHz) 271/286.8 (MCS11) Pass

7085 227 ax (40MHz) 271/286.8 (MCS11) Pass

6945 199 ax (80MHz) 567/600.5 (MCS11) Pass

7025 215 ax (80MHz) 567/600.5 (MCS11) Pass

6985 207 ax (160MHz) 367.5/432.4 (MCS4) Pass
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Plot 7-366. In-Band Emission Plot Antenna 1b (20MHz 802.11a 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-367. In-Band Emission Plot Antenna 1b (20MHz 802.11ax 

(UNII Band 5) – Ch. 45) 
 

 
Plot 7-368. In-Band Emission Plot Antenna 1b (40MHz 802.11ax 

(UNII Band 5) – Ch. 43) 
 

 
Plot 7-369. In-Band Emission Plot Antenna 1b (80MHz 802.11ax 

(UNII Band 5) – Ch. 39) 
 

 
Plot 7-370. In-Band Emission Plot Antenna 1b (160MHz 802.11ax 

(UNII Band 5) – Ch. 47) 
 

 
Plot 7-371. In-Band Emission Plot Antenna 1b (20MHz 802.11a 

(UNII Band 6) – Ch. 105) 
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Plot 7-372. In-Band Emission Plot Antenna 1b (20MHz 802.11ax 

(UNII Band 6) – Ch. 105) 
 

 
Plot 7-373. In-Band Emission Plot Antenna 1b (40MHz 802.11ax 

(UNII Band 6) – Ch. 107) 
 

 
Plot 7-374. In-Band Emission Plot Antenna 1b (80MHz 802.11ax 

(UNII Band 6) – Ch. 103) 
 

 
Plot 7-375. In-Band Emission Plot Antenna 1b (160MHz 802.11ax 

(UNII Band 6) – Ch. 111) 
 

 
Plot 7-376. In-Band Emission Plot Antenna 1b (20MHz 802.11a 

(UNII Band 7) – Ch. 149) 
 

 
Plot 7-377. In-Band Emission Plot Antenna 1b (20MHz 802.11ax 

(UNII Band 7) – Ch. 149) 
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Plot 7-378. In-Band Emission Plot Antenna 1b (40MHz 802.11ax 

(UNII Band 7) – Ch. 155) 
 

 
Plot 7-379. In-Band Emission Plot Antenna 1b (80MHz 802.11ax 

(UNII Band 7) – Ch. 151) 
 

 
Plot 7-380. In-Band Emission Plot Antenna 1b (160MHz 802.11ax 

(UNII Band 7) – Ch. 143) 
 

 
Plot 7-381. In-Band Emission Plot Antenna 1b (20MHz 802.11a 

(UNII Band 8) – Ch. 209) 
 

 
Plot 7-382. In-Band Emission Plot Antenna 1b (20MHz 802.11ax 

(UNII Band 8) – Ch. 209) 
 

 
Plot 7-383. In-Band Emission Plot Antenna 1b (40MHz 802.11ax 

(UNII Band 8) – Ch. 211) 
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Plot 7-384. In-Band Emission Plot Antenna 1b (80MHz 802.11ax 

(UNII Band 8) – Ch. 199) 
 

 
Plot 7-385. In-Band Emission Plot Antenna 1b (160MHz 802.11ax 

(UNII Band 8) – Ch. 207) 
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7.5.7 CDD/SDM Primary In-Band Emission Measurements – SP 
 

 
Table 7-64. In-Band Emission Measurements CDD/SDM Primary 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 5T

In-Band Emission

Antenna 3b

In-Band Emission

5955 1 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6175 45 ax (20MHz) 48/51.6 (MCS2) Pass Pass

6415 93 ax (20MHz) 270/286.8 (MCS11) Pass Pass

5965 3 ax (40MHz) 196/206.5 (MCS4) Pass Pass

6165 43 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6405 91 ax (40MHz) 540/573.5 (MCS11) Pass Pass

5985 7 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6145 39 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6385 87 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6025 15 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6181 47 ax (160MHz) 735/864.7 (MCS4) Pass Pass

6345 79 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6435 97 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6475 105 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6515 113 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6445 99 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6485 107 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6525 115 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6465 103 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6505 111 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6535 117 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6695 149 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6875 181 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6565 123 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6725 155 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6845 179 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6545 135 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6705 151 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6865 167 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6665 143 ax (160MHz) 735/864.7 (MCS4) Pass Pass
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Plot 7-386. In-Band Emission Plot CDD Primary Antenna 5T 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-387. In-Band Emission Plot CDD Primary Antenna 3b 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-388. In-Band Emission Plot CDD Primary Antenna 5T 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 

 
Plot 7-389. In-Band Emission Plot CDD Primary Antenna 3b 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 
 

 
Plot 7-390. In-Band Emission Plot CDD Primary Antenna 5T 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
 

 
Plot 7-391. In-Band Emission Plot CDD Primary Antenna 3b 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
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Plot 7-392. In-Band Emission Plot CDD Primary Antenna 5T 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-393. In-Band Emission Plot CDD Primary Antenna 3b 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-394. In-Band Emission Plot CDD Primary Antenna 5T 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-395. In-Band Emission Plot CDD Primary Antenna 3b 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-396. In-Band Emission Plot CDD Primary Antenna 5T 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
 

 
Plot 7-397. In-Band Emission Plot CDD Primary Antenna 3b 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
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Plot 7-398. In-Band Emission Plot CDD Primary Antenna 5T 

(80MHz 802.11ax (UNII Band 6) – Ch. 103) 
 

 
Plot 7-399. In-Band Emission Plot CDD Primary Antenna 3b 

(80MHz 802.11ax (UNII Band 6) – Ch. 103) 
 

 
Plot 7-400. In-Band Emission Plot CDD Primary Antenna 5T 

(160MHz 802.11ax (UNII Band 6) – Ch. 111) 
 

 
Plot 7-401. In-Band Emission Plot CDD Primary Antenna 3b 

(160MHz 802.11ax (UNII Band 6) – Ch. 111) 
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Plot 7-402. In-Band Emission Plot CDD Primary Antenna 5T 

(20MHz 802.11ax (UNII Band 7) – Ch. 149) 
 

 
Plot 7-403. In-Band Emission Plot CDD Primary Antenna 3b 

(20MHz 802.11ax (UNII Band 7) – Ch. 149) 
 

 
Plot 7-404. In-Band Emission Plot CDD Primary Antenna 5T 

(40MHz 802.11ax (UNII Band 7) – Ch. 155) 
 

 
Plot 7-405. In-Band Emission Plot CDD Primary Antenna 3b 

(40MHz 802.11ax (UNII Band 7) – Ch. 155) 
 

 
Plot 7-406. In-Band Emission Plot CDD Primary Antenna 5T 

(80MHz 802.11ax (UNII Band 7) – Ch. 151) 
 

 
Plot 7-407. In-Band Emission Plot CDD Primary Antenna 3b 

(80MHz 802.11ax (UNII Band 7) – Ch. 151) 
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Plot 7-408. In-Band Emission Plot CDD Primary Antenna 5T 

(160MHz 802.11ax (UNII Band 7) – Ch. 143) 
 

 
Plot 7-409. In-Band Emission Plot CDD Primary Antenna 3b 

(160MHz 802.11ax (UNII Band 7) – Ch. 143) 
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7.5.8 SDM Primary In-Band Emission Measurements – LPI 
 

 
Table 7-65. In-Band Emission Measurements CDD/SDM Primary 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 5T

In-Band Emission

Antenna 3b

In-Band Emission

5955 1 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6175 45 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6415 93 ax (20MHz) 98/103.2 (MCS4) Pass Pass

5965 3 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6165 43 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6405 91 ax (40MHz) 540/573.5 (MCS11) Pass Pass

5985 7 ax (80MHz) 204/216.2 (MCS2) Pass Pass

6145 39 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6385 87 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6025 15 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6185 47 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6345 79 ax (160MHz) 735/864.7 (MCS4) Pass Pass

6435 97 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6475 105 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6515 113 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6445 99 ax (40MHz) 196/206.5 (MCS4) Pass Pass

6485 107 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6525 115 ax (40MHz) 196/206.5 (MCS4) Pass Pass

6465 103 ax (80MHz) 204/216.2 (MCS2) Pass Pass

6505 111 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6535 117 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6695 149 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6875 185 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6565 123 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6725 155 ax (40MHz) 196/206.5 (MCS4) Pass Pass

6845 179 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6545 119 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6705 151 ax (80MHz) 204/216.2 (MCS2) Pass Pass

6865 183 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6665 143 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6825 175 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6895 189 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6995 209 ax (20MHz) 270/286.8 (MCS11) Pass Pass

7115 233 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6885 187 ax (40MHz) 540/573.5 (MCS11) Pass Pass

7005 211 ax (40MHz) 540/573.5 (MCS11) Pass Pass

7085 227 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6945 199 ax (80MHz) 1134/1201 (MCS11) Pass Pass

7025 215 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6985 207 ax (160MHz) 367.5/432.4 (MCS2) Pass Pass
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Plot 7-410. In-Band Emission Plot SDM Primary Antenna 5T 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-411. In-Band Emission Plot SDM Primary Antenna 3b 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-412. In-Band Emission Plot SDM Primary Antenna 5T 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 

 
Plot 7-413. In-Band Emission Plot SDM Primary Antenna 3b 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 
 

 
Plot 7-414. In-Band Emission Plot SDM Primary Antenna 5T 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
 

 
Plot 7-415. In-Band Emission Plot SDM Primary Antenna 3b 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
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Plot 7-416. In-Band Emission Plot SDM Primary Antenna 5T 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-417. In-Band Emission Plot SDM Primary Antenna 3b 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-418. In-Band Emission Plot SDM Primary Antenna 5T 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-419. In-Band Emission Plot SDM Primary Antenna 3b 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-420. In-Band Emission Plot SDM Primary Antenna 5T 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
 

 
Plot 7-421. In-Band Emission Plot SDM Primary Antenna 3b 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
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Plot 7-422. In-Band Emission Plot SDM Primary Antenna 5T 

(80MHz 802.11ax (UNII Band 6) – Ch. 103) 
 

 
Plot 7-423. In-Band Emission Plot SDM Primary Antenna 3b 

(80MHz 802.11ax (UNII Band 6) – Ch. 103) 
 

 
Plot 7-424. In-Band Emission Plot SDM Primary Antenna 5T 

(160MHz 802.11ax (UNII Band 6) – Ch. 111) 
 

 
Plot 7-425. In-Band Emission Plot SDM Primary Antenna 3b 

(160MHz 802.11ax (UNII Band 6) – Ch. 111) 
 

 
Plot 7-426. In-Band Emission Plot SDM Primary Antenna 5T 

(20MHz 802.11ax (UNII Band 7) – Ch. 149) 
 

 
Plot 7-427. In-Band Emission Plot SDM Primary Antenna 3b 

(20MHz 802.11ax (UNII Band 7) – Ch. 149) 
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Plot 7-428. In-Band Emission Plot SDM Primary Antenna 5T 

(40MHz 802.11ax (UNII Band 7) – Ch. 155) 
 

 
Plot 7-429. In-Band Emission Plot SDM Primary Antenna 3b 

(40MHz 802.11ax (UNII Band 7) – Ch. 155) 
 

 
Plot 7-430. In-Band Emission Plot SDM Primary Antenna 5T 

(80MHz 802.11ax (UNII Band 7) – Ch. 151) 
 

 
Plot 7-431. In-Band Emission Plot SDM Primary Antenna 3b 

(80MHz 802.11ax (UNII Band 7) – Ch. 151) 
 

 
Plot 7-432. In-Band Emission Plot SDM Primary Antenna 5T 

(160MHz 802.11ax (UNII Band 7) – Ch. 143) 
 

 
Plot 7-433. In-Band Emission Plot SDM Primary Antenna 3b 

(160MHz 802.11ax (UNII Band 7) – Ch. 143) 
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Plot 7-434. In-Band Emission Plot SDM Primary Antenna 5T 

(20MHz 802.11ax (UNII Band 8) – Ch. 209) 
 

 
Plot 7-435. In-Band Emission Plot SDM Primary Antenna 3b 

(20MHz 802.11ax (UNII Band 8) – Ch. 209) 
 

 
Plot 7-436. In-Band Emission Plot SDM Primary Antenna 5T 

(40MHz 802.11ax (UNII Band 8) – Ch. 211) 
 

 
Plot 7-437. In-Band Emission Plot SDM Primary Antenna 3b 

(40MHz 802.11ax (UNII Band 8) – Ch. 211) 
 

 
Plot 7-438. In-Band Emission Plot SDM Primary Antenna 5T 

(80MHz 802.11ax (UNII Band 8) – Ch. 199) 
 

 
Plot 7-439. In-Band Emission Plot SDM Primary Antenna 3b 

(80MHz 802.11ax (UNII Band 8) – Ch. 199) 
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Plot 7-440. In-Band Emission Plot SDM Primary Antenna 5T 

(160MHz 802.11ax (UNII Band 8) – Ch. 207) 
 

 
Plot 7-441. In-Band Emission Plot SDM Primary Antenna 3b 

(160MHz 802.11ax (UNII Band 8) – Ch. 207) 
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7.5.9 CDD/SDM Diversity In-Band Emission Measurements – SP 
 

 
Table 7-66. In-Band Emission Measurements CDD/SDM Diversity 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 5T

In-Band Emission

Antenna 1b

In-Band Emission

5955 1 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6175 45 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6415 93 ax (20MHz) 270/286.8 (MCS11) Pass Pass

5965 3 ax (40MHz) 196/206.5 (MCS4) Pass Pass

6165 43 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6405 91 ax (40MHz) 196/206.5 (MCS4) Pass Pass

5985 7 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6145 39 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6385 87 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6025 15 ax (160MHz) 735/864.7 (MCS4) Pass Pass

6181 47 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6345 79 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6435 97 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6475 105 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6515 113 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6445 99 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6485 107 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6525 115 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6465 103 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6505 111 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6535 117 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6695 149 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6875 181 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6565 123 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6725 155 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6845 179 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6545 135 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6705 151 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6865 167 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6665 143 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass
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Plot 7-442. In-Band Emission Plot CDD Diversity Antenna 5T 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-443. In-Band Emission Plot CDD Diversity Antenna 1b 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-444. In-Band Emission Plot CDD Diversity Antenna 5T 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 

 
Plot 7-445. In-Band Emission Plot CDD Diversity Antenna 1b 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 
 

 
Plot 7-446. In-Band Emission Plot CDD Diversity Antenna 5T 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
 

 
Plot 7-447. In-Band Emission Plot CDD Diversity Antenna 1b 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
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Plot 7-448. In-Band Emission Plot CDD Diversity Antenna 5T 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-449. In-Band Emission Plot CDD Diversity Antenna 1b 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-450. In-Band Emission Plot CDD Diversity Antenna 5T 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-451. In-Band Emission Plot CDD Diversity Antenna 1b 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-452. In-Band Emission Plot CDD Diversity Antenna 5T 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
 

 
Plot 7-453. In-Band Emission Plot CDD Diversity Antenna 1b 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
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Plot 7-454. In-Band Emission Plot CDD Diversity Antenna 5T 

(80MHz 802.11ax (UNII Band 6) – Ch. 103) 
 

 
Plot 7-455. In-Band Emission Plot CDD Diversity Antenna 1b 

(80MHz 802.11ax (UNII Band 6) – Ch. 103) 
 

 
Plot 7-456. In-Band Emission Plot CDD Diversity Antenna 5T 

(160MHz 802.11ax (UNII Band 6) – Ch. 111) 
 

 
Plot 7-457. In-Band Emission Plot CDD Diversity Antenna 1b 

(160MHz 802.11ax (UNII Band 6) – Ch. 111) 
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Plot 7-458. In-Band Emission Plot CDD Diversity Antenna 5T 

(20MHz 802.11ax (UNII Band 7) – Ch. 149) 
 

 
Plot 7-459. In-Band Emission Plot CDD Diversity Antenna 1b 

(20MHz 802.11ax (UNII Band 7) – Ch. 149) 
 

 
Plot 7-460. In-Band Emission Plot CDD Diversity Antenna 5T 

(40MHz 802.11ax (UNII Band 7) – Ch. 155) 
 

 
Plot 7-461. In-Band Emission Plot CDD Diversity Antenna 1b 

(40MHz 802.11ax (UNII Band 7) – Ch. 155) 
 

 
Plot 7-462. In-Band Emission Plot CDD Diversity Antenna 5T 

(80MHz 802.11ax (UNII Band 7) – Ch. 151) 
 

 
Plot 7-463. In-Band Emission Plot CDD Diversity Antenna 1b 

(80MHz 802.11ax (UNII Band 7) – Ch. 151) 
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Plot 7-464. In-Band Emission Plot CDD Diversity Antenna 5T 

(160MHz 802.11ax (UNII Band 7) – Ch. 143) 
 

 
Plot 7-465. In-Band Emission Plot CDD Diversity Antenna 1b 

(160MHz 802.11ax (UNII Band 7) – Ch. 143) 
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7.5.10 SDM Diversity In-Band Emission Measurements – LPI 
 

 
Table 7-67. In-Band Emission Measurements SDM Diversity 

 
  

Frequency

 [MHz]

Channel 

No.

802.11

Mode
Data Rate [Mbps]

Antenna 5T

In-Band Emission

Antenna 1b

In-Band Emission

5955 1 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6175 45 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6415 93 ax (20MHz) 98/103.2 (MCS4) Pass Pass

5965 3 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6165 43 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6405 91 ax (40MHz) 540/573.5 (MCS11) Pass Pass

5985 7 ax (80MHz) 204/216.2 (MCS2) Pass Pass

6145 39 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6385 87 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6025 15 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6185 47 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6345 79 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6435 97 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6475 105 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6515 113 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6445 99 ax (40MHz) 196/206.5 (MCS4) Pass Pass

6485 107 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6525 115 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6465 103 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6505 111 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6535 117 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6695 149 ax (20MHz) 98/103.2 (MCS4) Pass Pass

6875 185 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6565 123 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6725 155 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6845 179 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6545 119 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6705 151 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6865 183 ax (80MHz) 1134/1201 (MCS11) Pass Pass

6665 143 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6825 175 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass

6895 189 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6995 209 ax (20MHz) 270/286.8 (MCS11) Pass Pass

7115 233 ax (20MHz) 270/286.8 (MCS11) Pass Pass

6885 187 ax (40MHz) 540/573.5 (MCS11) Pass Pass

7005 211 ax (40MHz) 540/573.5 (MCS11) Pass Pass

7085 227 ax (40MHz) 540/573.5 (MCS11) Pass Pass

6945 199 ax (80MHz) 1134/1201 (MCS11) Pass Pass

7025 215 ax (80MHz) 408/432.4 (MCS4) Pass Pass

6985 207 ax (160MHz) 2041.7/2402 (MCS11) Pass Pass
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Plot 7-466. In-Band Emission Plot SDM Diversity Antenna 5T 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-467. In-Band Emission Plot SDM Diversity Antenna 1b 

(20MHz 802.11ax (UNII Band 5) – Ch. 45) 
 

 
Plot 7-468. In-Band Emission Plot SDM Diversity Antenna 5T 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 

 
Plot 7-469. In-Band Emission Plot SDM Diversity Antenna 1b 

(40MHz 802.11ax (UNII Band 5) – Ch. 43) 
 

 
Plot 7-470. In-Band Emission Plot SDM Diversity Antenna 5T 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
 

 
Plot 7-471. In-Band Emission Plot SDM Diversity Antenna 1b 

(80MHz 802.11ax (UNII Band 5) – Ch. 39) 
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Plot 7-472. In-Band Emission Plot SDM Diversity Antenna 5T 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-473. In-Band Emission Plot SDM Diversity Antenna 1b 

(160MHz 802.11ax (UNII Band 5) – Ch. 47) 
 

 
Plot 7-474. In-Band Emission Plot SDM Diversity Antenna 5T 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-475. In-Band Emission Plot SDM Diversity Antenna 1b 

(20MHz 802.11ax (UNII Band 6) – Ch. 105) 
 

 
Plot 7-476. In-Band Emission Plot SDM Diversity Antenna 5T 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
 

 
Plot 7-477. In-Band Emission Plot SDM Diversity Antenna 1b 

(40MHz 802.11ax (UNII Band 6) – Ch. 107) 
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